

Report Date: 3/9/2022 7:19 AM
 Test: 3 Point Bend - ROLAGS
 Batch: Windshield Repair Test

Specimen details

Specimen ID	Date	Time	Type	Width
UB WB 20 F_R_F_R 1_02192022_095746	2/19/2022	9:57 AM	3 pt. Bend	7.0in
UB WB 20 F_R_F_R 2_02192022_100114	2/19/2022	10:01 AM	3 pt. Bend	7.0in
UB WB 20 F_R_F_R 3 a_02192022_100550	2/19/2022	10:05 AM	3 pt. Bend	7.0in

Specimen ID	Depth	Span Length
UB WB 20 F_R_F_R 1_02192022_095746	0.250in	9.842in
UB WB 20 F_R_F_R 2_02192022_100114	0.250in	9.842in
UB WB 20 F_R_F_R 3 a_02192022_100550	0.250in	9.842in

Test Results

	MaxLoad	MaxStress
Unit	N	MPa
Lower limit	0.000	0.000
Upper limit	0.000	0.000
UB WB 20 F_R_F_R 1_02192022_095746	540.988	28.295
UB WB 20 F_R_F_R 2_02192022_100114	479.688	25.089
UB WB 20 F_R_F_R 3 a_02192022_100550	610.710	31.942

Test Report of Ultra Bond 20 Resin. New Laminated Glass batch was 590 Newtons. 20 Resin is 543.7 Newtons = 92% of New Lamianted Glass Strength.

